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Jall B K 0 AL R ks /
Product Description Trade Mark
AR5 500ml o 6 2K A1 TG
Specification Test Type
EFEE B/ T / i ER /
Manufacture Date/Batch No. Grade
TR EEA AR A N iy
Client Sampling Person /Sample Deliverer
4k ARG E T AT R XAEX CRMH)
Address
c gl s A R B IR
Manufacturer
A A / A A /
Sampling Site Population
K E 2025/02/26 R E 32 1
Sample Arrival Date Sample Quantity

2025/02/27~

R SR YMUR5ELT ¥ 3b B 2025/03/07
Sample Condition Test Date

IR GB 4544-2020 (MUER ). GB 4806.5-2016 (£ fh % 4 E K britk BEIEH] M)
Test Method
HIEARYE  GB4544-2020 (M) GB 4806.5-2016 (£ &2 4x[F S ARdE BEIHIG ). AR TR

Decision Criteria

BITE 3t 26 T, EWEERT. ot k=
Test Items
o ZRas, %S ITIRIH 754 GB 4544-2020. GB 4896

Test Conclusion

i AT BT I -

Remarks

#e WAL N % | 3
Approved by: 2/:% Reviewed by: #l é’ % Prepared by: T \/ﬁ l%"
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Dalian Product Quality Inspection and Testing Institute Co., Ltd.
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F%|  BBEE | #f|  HAEK BBER | TEE | gy
No. Test Items Unit Requirement Test Result Conclusion Remarks
1 EE g 430+ 10 423.98 ~425.63 A

2 WO RE mL 525+ 10 526. 69 ~529. 26 e

3 = mm 269+1.7 269. 06 ~ 269. 42 e

4 5 Hh 2 mm 66.2%1.3 66.47 ~ 66. 78 AR

5 &1 iR £ mm <2.99 0.3~1.6 e

6 & B mm >1.5 1.836 ~1.938 -

7 & mm >3.0 6. 028 ~ 6. 142 oy

8 6] — R & & L / <2: 1 1.5: 1~1.6: 1 LAk

9 6] — i & 8 L / <2: 1 1.1: 1~1.2: 1 Py

10 0 A mm 26. 6200 26.52~26.63 e

11 o Rz mm 16.1+0.5 16.18 ~ 16. 48 e

12 Bk J >0.4 0. 41 ﬁ;ji%‘ & s

13 W I F K| BMEREENA<A4 2 S

1| s | o |EXRERBCHR| g s

15 it 1 JE J MPa >1.6 Eji;él 6%42;;;% &t

# £ 9800N B F 8
16 FHAMRE N >9800 ﬁgﬁé@m S
2mm/min )
17 PR 3 T TR K M % GB/T 4548-HC3 GB/T 4548-HC3 -
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N\ IF‘T é:l: N
el RRwE || HAER puer | TRER 4y
No. Test Items Unit Requirement Test Result ) Remarks
Conclusion
/| HEBLELNASER X
y HARFLA RN A EZ K P
18 =P T 1 Smm B %5 e
E42 0. 3mm~ 1. Smm /&
O ER 35§ =3 R 0
£T2
19 2 / EA bl
/ I BLA B A AR T A
#
/ TRAH HAKT 3mm Pa
s A N
20 R A H4Z A 1mm~ 3mm #y A, 0~1 o
| WERTS T 3
N 1mm AR &6 B B A8, 0~2
GFHERTS T 5
g N T E e
e 55 B o e x
21 =Rz / J B9 B S
=N R B N9 P
B A R AL
HRNEEL DA R &
22 W EE B[ /PRl BB L. P x S
il
TR A R BUR| 8 &4 P
LAA BN S &S
23 | pEsfnkEBlG | /) | ANATEHRHA S
5. LB, FHATEA x
7 E B ST
24 MR R AL [ |RJRHEE BN AR A S
25 L mg/L <1.5 0.0011 b H
20 ﬁ% ng/L <0 (ﬂiﬁjﬁf%%%ooo1 ot
L2 E  End of Report




